
 

 
 
 
 

Cultural Impact Assessment 

Whangārei Wastewater Treatment Plant Discharges 
Kioreroa Road, Whangārei 

 

Whangārei District Council  

 
 
 

 

Report Prepared on 
Behalf of: 

Te Parawhau Hapū 

Report Prepared By: Georgina Olsen 

 

 

 

Report Reference: 

 

  

Date:   

Report Reviewed and 
Approved By:   

Pari Walker    

  

Mira Norris  

  

Hinemoa Apetera  

  

Nicki Wakefield  

  

GO/LFC  –  11012022/R3

February  2022



 

 

Cultural Impact Assessment  

February 2022 

  

 

 

Whangārei District Council i 

Table of Contents 

1. Introduction ............................................................................................................ 1 
[...]
2. Identify and document  Te Parawhau’s cultural values  associated with their ancestral 

lands and waterways, in and around the project area.

3. Identify the potential effects (positive and negative) on  Te Parawhau’s  cultural values

for current and future generations, arising from the proposal.

4. Provide an assessment of those matters outlined in Part  II  of the Resource 

Management Act (RMA) and other  relevant legislation,  considering  the proposal  to 

evaluate the degree of effects on  Te Parawhau’s  cultural values.

5. Determine appropriate measures to avoid, remedy or mitigate potential adverse 

effects on  Hapū  cultural values.  These measures will be included as conditions of 

consent and, or a side agreement with  the  WDC  as the consent holder.

2.2  Methodology

The following methodology was employed in the preparation of this CIA:

➢  Several hui with  Simon Charles, Sarah Irwin from WDC including their project

  representatives  from  GHD, Mira Norris,  Pari Walker, Ben Pittman, Mike Kake,

  Hinemoa Apetera  and Nicki Wakefield  (Te Rewarewa D representatives), Rina

  Tahitahi,  the author  and whanau from Te Rewarewa D.

➢  Review  the  draft  resource consent application  and conditions of consent,  consultants

  reports and plans (engineering reports,

  ecological  assessment etc). 



 

 

Cultural Impact Assessment  

February 2022 

  

 

 

Whangārei District Council 
Whangārei Wastewater Treatment Plant (WWTP) CIA 
 5 

➢ A review of the provisions of the RMA, National Policy Statement, National 

Environmental Standards, and other relevant legislation. 

➢ Research of previous reports prepared by Te Parawhau to aid in the understanding 

of the whaikorero specific to the site and surrounding area. 

➢ Facilitate 3 hui (2 day time hui, 1 evening hui) with Hapū to record their whakaaro in 

relation to this take. 

➢ A site walk over with WDC (Simon Charles and Sarah Irwin) and Hapū members 

(Selwyn Norris, Pari Walker, Mike Kake, Hinemoa Apetera, Aaron Armstrong, Rina 

Tahitahiand Georgina Olsen) was undertaken 13 January 2022.  

➢ Distribution of a ‘draft’ CIA to the roopu kaumatua for review and to discuss on 

behalf of Te Parawhau, to enable their feedback to be incorporated into the final 

version.  

➢ An online hui to review and approve the CIA for release was held 21 February 2022 

withMira Norris, Nicki Wakefield, Pari Walker, Rina Tahitahi and Hinemoa Apetera.  

2.3 Engagement with Hapū 

Mira Norris Te Parawhau Hapū and Nicki Wakefield on behalf of Te Rewarewa D Block 

formed a part of the WWTP Working Group and have worked with WDC over the past 2-3 

years on this project.   

 

Georgina Olsen the author of this CIA also participated in two hui on behalf of Te Parawhau 

Hapū May and June 2021 as a part of the CIA process.   

 

 

 



 

 

Cultural Impact Assessment  

February 2022 

  

 

 

Whangārei District Council 
Whangārei Wastewater Treatment Plant (WWTP) CIA 
 6 

3. WWTP Site Description 

3.1 Location 

The whenua occupied by the WWTP located at 79 Kioreroa Road is situated approximately 

800 m southwest of the Kioreroa and Lower Port Road intersection and around 3 km south 

of Te Ahipupurangi A-Ihenga, (the Town Basin) Whangārei and just over 800 m northeast of 

Rewarewa D, a Te Parawhau Hapū land block.   

Constructed wetlands associated with the WWTP are located generally 200 m northwest 

and approximately 1 km southwest of the plant.   

A location plan is provided at Illustration 1 below to show the whenua in the wider 

environment.  

Illustration 1: Location Plan (yellow outline – WWTP, Wetland 1, Wetland 2) 

 

Source: Excerpt from GHD Limited – Resource Consent Application WWTP Discharge.  A full copy of the 

resource consent is provided at Appendix A. 



 

 

Cultural Impact Assessment  

February 2022 

  

 

 

Whangārei District Council 
Whangārei Wastewater Treatment Plant (WWTP) CIA 
 7 

3.2 Watercourses 

Treated wastewater from the WWTP discharges via six cascade structures at Wetland 1 and 

six cascades at Wetland 2 into the Hāhā Awa, an ancestral waterway. 

The following watercourses are located within close proximity of the WWTP: 

• The Hāhā Awa 

• Otāpipi Awa 

• Korowai Awa 

• Wharekiri and Waiti 

• Hoteo and Whangārei Terenga Paraoa 

3.3 Topography 

Located at the foot of the Pā of Pukeatua, the whenua occupied by the WWTP is generally 

flat and located at the mouth of the Otāpipi Awa, an ancient ancestral waterway.   

From the WWTP, the whenua traverses Kioreroa Road and gently slopes north towards to 

the Hāhā Awa.   

The following pā surround the WWTP: 

• Tarewa, 

• Okara, 

• Opau, 

• Pukeatua. 



 

 

Cultural Impact Assessment  

February 2022 

  

 

 

Whangārei District Council 
Whangārei Wastewater Treatment Plant (WWTP) CIA 
 8 

4. The Proposal 

4.1 Overview  

The Resource Consent Application (RC) prepared by GHD details the activities covered by the 

RC to NRC.  The application entails replacing the suite of existing resource consents held by 

WDC associated with the WWTP including the reuse of wastewater on sports fields and 

gardens with long term resource consents sought for a 35-year period.   

 

The following activities are covered by the RC.   

➢ Discharge of tertiary treated wastewater to land and via wetlands to the coastal 

marine area, 

➢ Discharge of contaminants (odour) to air, 

➢ The reuse of treated wastewater onto Council owned gardens, trees/sports fields. 

4.2 WWTP Catchment Area and Influent Activities 

The WWTP services Springs Flat, Maunu, Raumanga, Onerahi / Whangarei (GHD Limited, 

2021). 

 

The WWTP receives wastewater from; commercial laundries, vehicle washes, supermarkets, 

major restaurants, water treatment, fish processing plants, campgrounds, aquatic centre, 

food and concrete manufacturers, ship maintenance facilities, landfill leachate (Pohe), cafes, 

small restaurants, butchers, dentists, takeaways and hairdressers and septage waste via 

trucks (including septic tank sludge, grease trap waste, landfill leachate (Puwera) and 

industrial and dairy factory wastewater (GHD Limited, 2021). 

 

It is noted that trade waste from Mortuaries and Funeral homes are also received by the 

WWTP but not included in the list of activities outlined in the AEE. 

 



 

 

Cultural Impact Assessment  

February 2022 

  

 

 

Whangārei District Council 
Whangārei Wastewater Treatment Plant (WWTP) CIA 
 9 

4.3 Current Population and Estimated inflow rates 

Current population connected to the WWTP is approximately 65,000.  WWTP influent flow 

data indicates this equates to an average daily flow (ADF) of 15,250 m3/day (or 235 litres/day 

per EP).  The maximum daily flow was recorded as 100,084 m3/day (corresponding ratio of 

Maximum Daily Flow to Annual Average Flow ~ 6.5x).  This figure does not include the 1 in 

500-year storm event which occurred in July 2020 and resulted in 146,000 m3/day (GHD 

Limited, 2021).  

 

4.4 Existing Augmentation Works 

“Augmentation works” to increase plant capacity stated in the RC to improve plant 

performance and resilience focusing on improved treatment of ammonia, suspended solids, 

pathogens and odour management are proposed in the short term.  

 

Specific short-term plant augmentation works proposed to be implemented by 2024-2025 

include: 

o New septage receival station to receive trucked septic tank waste for direct loading 

into the sludge thickeners and continue the existing receiving station for trucked 

industrial wastes only.  

o Converting the idle basin to an activated sludge basin including new aerators, to 

address ammonia spikes in the final effluent. 

o Upgrades to the UV disinfection system to consistently meet current consent 

conditions. 

o Tertiary filters between the secondary clarifiers and UV disinfection to address the 

elevated suspended solids in the effluent. 

o Centrifuge replacement (due to aging asset life). 

o Covering of bins and further investigation into the equalisation basin operations to 

better manage potential odour emissions (GHD Limited, 2021). 



 

 

Cultural Impact Assessment  

February 2022 

  

 

 

Whangārei District Council 
Whangārei Wastewater Treatment Plant (WWTP) CIA 
 10 

4.5 Adaptive Pathway Planning Approach 

To respond to future population growth, climate change and future changes in legislation, 

WDC have developed an Adaptive Pathway Planning Approach.  Five primary pathways are 

identified under this approach.  These are summarised below.  

 Pathway 1: Improved Quality 

Pathway 1 considers capacity upgrades required to improve effluent quality to prevent 

further degradation of the receiving environment and to accommodate the forecasted 2056 

population of 95,000 EP.  Upgrades would be achieved by improving treatment of BOD5 (5-

day Biochemical Oxygen Demand), suspended solids, E coli and a gradual reduction of 

nitrogen and phosphorous concentrations to maintain the current mass loads discharged to 

the Awa. 

 

Four sub-pathways (1a-1d) under Pathway 1 are defined.  These sub-pathways include 

options to expand by adding activated sludge tanks in incremental periods, increasing the 

plant with larger activated sludge plant to accommodate the anticipated 95,000 EP, 

retrofitting the activated sludge tanks to increase quality of treatment, adding Membrane 

Bioreactors (MBR) with existing trickling filter/activated sludge process capped at 15-18ML/d 

(GHD Limited, 2021).  

 Pathway 2: Enhanced Quality 

Pathway 2 considers reducing the total nitrogen and total phosphorus limits beyond those in 

Pathway 1 by applying an alternative process intensification (MBR).   

 

Key infrastructure required is like Pathway 1, except the entire process would be switched to 

a MBR process.  As part of a chemical dosing upgrade for phosphorous removal, a review of 

the anticipated solids generation is required to determine if any solids handling upgrades are 

necessary (GHD Limited, 2021).   



 

 

Cultural Impact Assessment  

February 2022 

  

 

 

Whangārei District Council 
Whangārei Wastewater Treatment Plant (WWTP) CIA 
 11 

 Pathway 3: Treated Effluent Reuse and Alternative Disposal 

Alternative methods of treated effluent reuse and disposal are considered with this pathway.  

Three sub pathways are identified (pathway 3ai, 3aii, 3b, 3c) which includes effluent reuse for 

public space irrigation or other restricted access irrigation, industrial reuse opportunities for 

recycled effluent, land-based disposal as a complement to the existing wetland and Hāhā Awa 

disposal including combined ocean outfall with Ruakaka WWTP (GHD Limited, 2021). 

 Pathway 4: Biosolids Management 

Pathway 4 considers future solids handling upgrades, accounting for possible future 

requirements that all biosolids must be stabilised. 

 

Three sub-pathways, (4a, 4b, 4c) are defined and include the status quo for biosolids, 

replacing existing centrifuges (reaching end of life), with the addition of recuperative 

thickening to increase sludge retention time of two digesters.  Enhanced quality of biosolids 

requires the sludge to achieve Class B stabilisation and an additional third digester to treat 

secondary waste sludge.  Converting the WWTP to a regional biosolids centre is considered 

as a part of pathway 4c (GHD Limited, 2021).  

 Pathway 5: Odour Mitigation Management 

Pathway 5 considers air quality management.  Six-monthly independent odour surveys in 

conjunction with review of odour complaints are proposed.  Two sub-pathways (5a and 5b) 

are defined and entail air quality minor augmentation, covers for sludge and screening bins 

including an EQ basin odour investigation.  Air quality improvement considers additional 

odour treatment (GHD Limited, 2021).   

 

A suite of management plans (shown at Illustration 2) which includes an Adaptive 

Management Plan, Operations Management Plans, a Master Plan including monitoring 

programs are proposed as a part of the Adaptive Planning Approach.   

 



 

 

Cultural Impact Assessment  

February 2022 

  

 

 

Whangārei District Council 
Whangārei Wastewater Treatment Plant (WWTP) CIA 
 12 

Illustration 2: Adaptive Management Planning Documents  

 

Source: Excerpt from GHD Limited – Resource Consent Application WWTP Discharge.  A full copy of the 

resource consent is provided at Appendix A. 

4.6 Hapū Adaptive Management Strategy 

In keeping with Council’s Adaptive Pathway Planning Approach and in response to the 

proposed RMA reforms which seek to ‘give effect to’ Te Tiriti principles, Hapū have adopted 

an Adaptive Management Strategy.  This Strategy will enable Hapū to: 

➢ Safeguard their taonga from harm, by enforcing a ‘Zero Tolerance’ approach, 

➢ Undertake their kaitiakitanga obligations,  

➢ Collaborate with WDC as Te Tiriti partners.  

 

 

 

 

 



 

 

Cultural Impact Assessment  

February 2022 

  

 

 

Whangārei District Council 
Whangārei Wastewater Treatment Plant (WWTP) CIA 
 13 

4.7 Medium-Term Plant Upgrade and Expansion 

Pathways 1b and 1d are being considered to meet anticipated population growth (82,000 EP).  

These upgrades include: 

Table 1: Adaptive Management Planning Documents 

Pathway 1b upgrades: Pathway 1d upgrades 

Inlet works upgrade  Inlet works upgrade  

A new large reactor tank to replace No.TF 3 & 4 A reactor tank to replace TF No.2 

Additional secondary clarifier MBR trains 

Sludge upgrade Sludge upgrade 

Source: Excerpt from GHD Limited – Pg 9 Resource Consent Application WWTP Discharge.   

 

4.8 Resource Consents Required 

Resource consents are required in accordance with Section 47(3)(a)(b) of the National 

Environmental Standard Fresh Water (NES FW) and Rule C.1.1.1, and C.6.2.2 of the PRPN 

(Appeals Version) for the renewal of resources consents associated with the Whangārei 

WWTP and land application of treated wastewater to Council gardens/ closed sports fields. 

 

Overall, the proposal requires assessment as a Discretionary Activity under the NES FW and 

the PRPN.  



 

 

Cultural Impact Assessment  

February 2022 

  

 

 

Whangārei District Council 
Whangārei Wastewater Treatment Plant (WWTP) CIA 
 14 

Te Parawhau  

4.9 History and Association with the Project Area 

Māori descend from tupuna who migrated by waka from the central Pacific.  Significant 

migratory patterns are evidenced by the arrival of tupuna waka landing at Whangārei 

Terenga Parāoa (Whangārei Harbour) which included Tū Nui ā Rangi, one of Te Parawhau’s 

tupuna waka.  

  

“Whangārei formerly belonged to the Ngāi Tāhuhu people.  Their descendants trace their 

whakapapa from the eponymous ancestor, Manaia, or from the ancestor Tāhuhunui-o-te-

rangi who is said to have arrived here in the waka Moe Karaka which landed on the coast 

between Te Kawau Island and Whangārei.  

 

Fourth in descent from Manaia is Tahuhu-Potiki who married Reipae, daughter of Tuihu of 

Waikato.  Reipae and her twin sister Reitu were on their way to Whangape.  Reipae stopped 

at a place she called ‘One rahirahi’ (Onerahi), and then wandered along the shores of the 

harbour where she met Tahuhu-Potiki.  Their meeting place was given the name ‘Te 

Whanga-a-Reipae’, and this became abbreviated to Whangārei which was later applied to 

the whole district at the headquarters of the harbour.   

 

Meanwhile Reitu continued her journey until she reached Whangape Harbour where she 

married her kinsman, Ueoneone.  Reitu became a famous ancestor of many tribes of 

Ngāpuhi.  

 

Over the years, Ngāi Tāhuhu grew in strength and numbers as they established themselves 

around the Whangārei harbour and further inland.  These people established management 

patterns of ownership rights, shared rights, rahui and tapu over the resources of the area.  

 



 

 

Cultural Impact Assessment  

February 2022 

  

 

 

Whangārei District Council 
Whangārei Wastewater Treatment Plant (WWTP) CIA 